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PARTS CATALOG

This catalog qjplies to the standard 180 ampere welder as listed in the Data Table bel~w. Parts are arranged
groups af related items and each part is identified by a reference with a corresponding reference description. Pa
illustrations are typicai. Uniess otherwise mentioned in the description, parts are “interchangeable between
models. Right and left sides are determined by .fiwi)tg the engine end of the unit.

WELDER DATA TABLE
1 1

I ELECTRICAL DATA

AC OUTPUT AC OUTPUT, f Phase

MODEL NO. AND SPECIFICATION (For Welding) {Available continuously
I 1...

Duty —
Amps volts Cycle Watts

5.OTJ - 343P/* 180 25 500/0 5000

5.OTJ - 343E/’* 180 25 5orJ/o 5000

‘ - The Specification Letter Advances (A to B, B to C, etc.) with manufacturing changes.

NOTE Hertz is a unit of frequency equal to one cycle per second.

when n<

volts

120/240

120/240

Hertz—.

60
60

i

Phase

1
1

Redistribution or publication of this document
by any means, is strictly prohibited.



r

GENERATOR ~ROUP

REF.
NO.

1
2

3
4
5
6
7

8

9
10
11
12
13
!4

PART QTY. PART
NO. USED lXSCRiPTION

—— —
231-0180 1 Adapter. Generatmto Engine
STATOR, WOUND
220-1340 1 Manual Start Models
220-1501 1 Electric Start Models
520-0706 4 Stud, Generator Through
520-0833 1 Stud, Rotor Through
201-2294 1 CO*O, I“A,J,-,:..-,-!. ---- .L-
204-0109 1 Ring, Coliector
53043347 1 Bearing, Rotor (Doubie

Sealed and Pre-lubricated)
RECTIFIER ASSEMBLY (Includes Connector)
305-0492 2 Manual Start Models
305-0492 3 Electric Start Models
356-0035 2 Capacitor
518-0271 2 Clip, Capacitor Mounting
214-0059 2 Brush, Generator
212-1064 1 Holder, Brush
211-0182 1 Bell, End
205-0983 1 Fan, Alternator

I REF. PART QTY.
NO. N(3. USED

= 862-0011 7

16 234-0305 1
17 850-0G5G 4

la 800-0049 4

21 232-0596 1
22 CONNECTC?R

332-0556 2
332-0556 3

23 850-0050 1
24 812-0148 2

25 850-0040 2
26 850-0045 4
27 862-0015 4

PART
i2ESCRWT10N

Nut (3/8-16), Rotor
Through Stud

Cover, Fan
Washer (3i8”), Lock -

Adapter Mounting
Scr9w (~’~-:~fi?:~’” /

Adapter Mounting
Clipr Bearing Stop

Manual Starf Models
Electric Start Models
Washer (3/8”), Lock
Screw (1/4-20x 1/2”),

Round Head -Fan Cover
Mounting

Washer (1/4”), Lock
Washer (5/16”), Lock
Nut (5/16-18)
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REF. PART Q1-Y. PART
NO. NO. USED DESCRIPTION—— _

1 301-3366 1 Panel, Control Etox - Front
2 301-3677 1 Panel, Control Box - Rear
3 301-3361 1 Panel, Control Box - Top
4 PANEL, CONTROL BOX -LEFTSIDE

REF.
NO.

PART QTY.
NO. USED

—— —
516-0178 1

323-0707
BREAKER, CIRCUIIT
320-0361 1
320-0360 1
315-0?.28 1’
332-1208 1
323-0856 1 .“
403-0971 1

PART
DESCRIPTION

20

2?

22

23
25
26
27
28

29
30
31
32

33
34

36
37
38

*-

t-

Pin, RotaryTapS witch
Knob

Receptacle, Duplex

40 Ampere
25Ampere
Reactor Assembly
Board Assembly, Circuit
Receptacle, Twistlock
Bracket. Liftina

301-3723
301-3725
301-3724

1
1
1

Electric Start Models
Manual Start Models
Panel, Control Box -

Right Side
Switch, RotaV Tap

5

6 308-0268 1
(Includes Parts Marked ‘)

Stud, Ground
“Blade, Rotary Tap Switch
“Arm, Rotary Tap Switch
‘Plate, Rotary Tap Switch
‘Jumper, Rotary Ta~ Switch
“Ring, Grip - Rotary Tap

Switch
‘Spring, Rotary Tap Switch

Nut, Hex Brass - Jam
(3/8-16) - Grounding Stud

Nut, Hex Brass - Full
(3/8-16) - Grounding Stud

Washer, Lcmk (S/8) -
Grounding Stud

Washer, Flat - Brass -
Grounding Stud

Washer, iiis.tiiaiing -
Grounding Stud

Knob, Rotary Tap Switch

7
8
9

lo

11
12

308-0283
308-0265
308-0261
308-0260
308-0267
518-0283

819-0089 2 tScrew (i/4 -20-x 1-1/4”),
Pan Head - Start Switch

:,, : Mounting
313-0032 1 ‘“ jt Switch, Start
304-0051 1 ~ ‘~~ Resistor, Adjustable
301-2404 2$ ‘?Spacer, Start Switch Mounting
GROMMET; CONTI%L BOX PANEL
508-0002 1 For 1/2” Hole
508-0008 1 ‘t For 13/16” Hole
304-0292 1 t Insulator, Resistor Mounting
304-0427 2 ?’Washer, Centering - Resistor

Mounting
308-0013 1 Switch, Ignition
812-0165 1 tScrew, Resistor Mounting
870-0232 3 TNut, Hex (l/4-20) (l) Resistor

Mounting (2) Start Switch
Mounting

C/@LE ACCESSORY KIT (includes Cables, Ciamps
ancl Helniet) -,NOT iL&K3TFL4TED
316-0032 1 20 ft. Cables
316-0043 ; ; ? 40 ft. Cables

Parts includbd in the 308-0268 Roiav Tap Switch.
Electric Stail Models Oniy.

1
1
1
1
1
1

13
14

308-0271
871-0028

1
2

15 871-0029 3

16 850-0050 2

217 526-0059

18 508-0150 2

19 303-0165 1

1
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REF. PART QTY.
NO. NO. USED

— 4Q3G 1
; 402-0426 4
3 4022-1082 1
4 526-0123 12
5 670-0138 4
6 403-1083 1
7 416-0655 1
8 815-0389 3

PART
DESCRIPTION

Frame, Carrying
Damper, Vibration
Channel, Engine Support
VVasfw5
Nut (3/8-16)
Bracket, Generator Support
Rack, Battery
Screw (1/4-20 x 3/8”) -

(1) Ground Strap (2) Battery
Rack

REF. PART
NO. NO.

T 337=
10 856-0006

1‘1 800-0008
12 850-0040
13 862-0001
14 403-1062
15 815-0350
16 ?35-1300

QTY.
USED

2
2
1
1
1
1

PART
DESCRIPTION

Strap, Ground
Washer (1/4”),

Shakeproof E.I.T.
Screw (1/4-20 x 1-1/4”)
Washer (1/4”), Lock
Nut (1/4.2~)
%anger, Cable
Screw (10-32 x 3/8”)
Muffler and Exhaust Assem
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DOLLY KIT (CIPTIC)NAIJ w’

REF.
NO.

PART
NO.

QTY.
USED

1’
2
3
4
5
6
7
8
9

10
11
12

4100637

410-0628
410-0629
410-0623
4iQ.@~J

410-0641
410-0223
526-0112
516-0042
821-0021

800-0035
526-0022
870-0257

1

1
1
4
i
1
2
4
2
12

4
4
16

PART
DESCRIPTION

Dolly Assembly - Includes
entire group except carrying
frame.

Handle, Uppe; Do::y
!-fandi=, Lower Doliy
Bracket, Dolly Handle
Axle, Dolly
Support, Axle
Wheel and Tire
Washer (5/8”)
Pin, Cotter
Screw (5/16-18 x 1-1/2”),

Self Locking
Screw (5/16-18 x 2-1/2”)
Washer (5/16”)
Nut (5/16-18), Lock
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SPECIAL PARTS LIST FOR MODEL 5.Q TJ-343E SPEC 5277A

FOR STANDARD PARTS i?EFER TO CATALOG 919-1008 KEY NO. -
{PARTS CATALOG ALSO COF4TAINS COMPONENTS FOR MAJOROPT\ONAL ~~ATURESLISTEO BELOW)

WIRING DIAGRAM NO. (Ac)605-0120-01

I PART NC). QTY. DESCRIPTION

205-0104 1 Fan, Alternator
332-0142 1 Terminal, Lug -
332-1696 1 Board Assembly,

Control

Solderless
Circuit -

.,.

308-0068 1 Switch, Ignition

Dated Sept. 1, 1979 Revised

PART NO. QTY. DESCRIPTION

Page._._&-- of._l—Redistribution or publication of this document
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SPECIAL PARTS LIST FOR MODEL 5.OTJ-343P - SPEC 5277A

FOR STANDARD PARTS REFER TO CATALOGI 919-1008 KEY NO. -

(PARTS CATALOG ALSO CONTAINS COMPONENTS FO13RRAJ0ROPT10NAL ~EATIJRESLISTED BEL,OW)

WIRING DIAGRAM NO. (AC) 605-0118-01

1
IPAF4TN0. Q?y. DESCRIPTION

205_o104 1 Fan, Alternator
332-0142 1 Terminal, Lug - Solderless
~32-171’Jcj ~ Board A.ssembiy,Circuit -

Control
308-0412 1 Switch, Ignition

D t d 1979 Revised

PART NO. QTY. DESCRIPTION
I I
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SPECIAL PARTS LIST FOR MODEL —UJ-~4~~ SPEC 8474A

FOR STANDARD PARTS REFER TO CATALOG 91.9-1008 KEY NO. -

(PARTS CATALOG ALSO CONTA:h!S CCX$lPONENTS FOR#/lAJORQPT’10NAL F~A1’URESLISTED BELOW)

WIRING lXAGRAM NO. (Ac)605-0120-01

PART NO. QTY. DESCRIPTION
B

205-0104 1 Fan, Alternator

332-0142 1 Terminal, Lug -

332-1696 1 Board Assembly,
Control

308-0068 1 Switch, Ignition

Solderless
Circuit -

PART NO. QTY. DESCRIPTION

I 1

Dated ~——.—.—Se t. 1, 1979 Revised Page .1Redistribution or publication of this document
by any means, is strictly prohibited.



SPECIAL PARTS LIST FOR MODEL 5. OTJ-343E Sfwc ~

FOR STANDARD PARTS REFER TO CATALOG 919-1008 KEY NO .~
(PARTS CATALOG ALSO CONTA:NSCCMPONENTS FOR MAJOR OPTIONAL FEA7U~ES&lSTED BELOW)

WIRING DIAGRAM NO. (AC)605~0120-01

I PART NO. QTY. DESCRIPTION

205-0104
332-0142
332-1696

308-0068

1 Fan, Alternator
1 Terminal, Lug -
1 Board Assembly,

Control
1 Switch, Ignition

Solderless
Circuit -

.,.-

PART NO. QTY. DESCRIPTION
1 I

/

Dated 1979 Revkecf ~ of J&
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SPECIAL PARTS LIST FOR MODEL 5eoTJ-343P ‘ SPEC . 13237A.,—..

FOR STANDARD PARTS REFER TO CATALOG__ 919-1008 KE’Y NO. -
(PARTS CATALOG ALSO CONTA!NS COMPONENTS FC)R MAJOIR OPTIONAL IFEAT ‘RES LISTED BELOW)

P

VWRING DIAGRAM NO. _ (AC;I60’5-011/3-01—,—

I PART NO. QTY. DESCRIPTION PAR-~ NO. QTY. ‘ DESCRIPTION

205-0104 1 Fan, Alternator
332-0142 1 Terminal, Lug - Solderless
332-1703 1 Board Assembly, Circuit -

Control
308-0412 1 Switch, Ignition

.

Dated Sept. 1979 Revised

I

Page 1 of J-
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SPECIAL PARTS LIST FOR MODEL 5 ..OTJ-343E SPEC 13569A

FOR STANDARD PARTS REFER TO CATALOG 919-1008 KEY NO. -
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEAT!JRESLISTED BELOW)

WIRING DIAGRAM NO. (AC)605-0120-01

~i=ART No. QTY. DESCRIPTION

205-0104 1 Fan, Alternator
332-0142 1 Terminal, Lug - Solderless
332-1696 1 Board Assembly, Circuit -

Control
308-0068 1 Switch, Ignition

PART NO. QTY. DESCRIPTION
\ I

‘,

,,

Dated Sept. 1, 19?9 Revised
.

1 of A
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SPECIAL PARTS LIST FOR MODEL 5. OTJ-343E SPEC 14018A

FOR STANDARD PARTS REFER TO CATALOG 919-1008 KEY NO. -
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOS MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO. (AC)605-0120-01

I PART NO. QTY. DESCRIPTION

205-0104 1 Fan, Alternator
332-0142 1 Terminal, Lug - Solderless
332-1696 1 Beard .4ssembly, Circuit -

Control
308-0068 1 Switch, Ignition

Dated
Sept. 1, 1979 Revised

PART NO. QTY. DESCRIPTION
I I

1 of &
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SPECIAL PARTS LIST FOR MODEL 5. OTJ-343E SPEC 14723A

FOR STANDARD PARTS REFER TO CATALOG 919-1008 KEY NO. -
(PARTS CATALOG ALSO CQN-~A!NS COMPONENTS FOl? MAJOR OPTioNAL FEATl,JRESLISTED BELOW)

WIRING DIAGRAM NO. (AC)605-0120-01 ~

I PART NO. QTY. DESCRIPTION

205-0104
332-0142
332-1696

308-0068

1 Fan, Alternator
1 Terminal, Lug -
1 Board Assembly,

Control
1 Switch, Ignition

Solderless
Circuit -

PART NO. QTY. DESCRIPTION
1 1

.

Dated Sept. 1, 1979 Revised Redistribution or publication of this document
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spl=clAL PARTS LIST FOR MODEL 5. OTJ-343P SPEC 14723A

FOR STANDARD PARTS REFER TO CATALOG 919-1008 KEY NO. -
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OpTIONAL FEAT’lJRES LISTED BELOW). .

WIRING DIAGRAM NO. (AC)605-0118-01

I PART NO. QTY. DESCRIPTION
I

205-0104 1 Fan, Alternator

332-0142 1 Terminal? Lug - Solderless

332-1705 1 Board Assemb/y, Circuit -
Control f

308-0412 1 Switch, Igni+ion

D

PART NO. QTY. DESCRIPTION
.—~

~~

Dated Sept. 1. 1979 Revised _ Page._J___ of__JkRedistribution or publication of this document
by any means, is strictly prohibited.



SPECIAL PARTS LIST FOR MODEL 5. OTJ-343E SPEC 17496A

FOR STANDARD PARTS REFER TO CATALOG 919-1008 KEY NO. - -
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO. (AC)605-0120-01

IPART No. QTY. DESCRIPTION

205-0104 1 Fan, Alternator
332-0142 1 Terminal, Lug - Solderless
332-1696 1 Board Assembly, Circuit -

Control
308-0068 1 Switch, Ignition

Dated Sept. 1, 1979 Revised

PART NO. QTY. DESCRIPTION
I I

.

.
OLA
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